

The Belgian 2010 consensus recommendations for the treatment of multiple myeloma.

R Schots, M Delforge, M André, G Bries, J Caers, H Demuynck, B De Prijck, H De Samblanx, A Kentos, N Meuleman, F Offner, MC Vekemans, I Vande Broek, J Van Droogenbroeck, A Van de Velde, KL Wu, C Doyen.

For the Multiple Myeloma Study Group of the Belgian Hematological Society

Corresponding author:

Prof. dr. R. Schots

Clinical Hematology UZ Brussel

Laarbeeklaan 101

1090 Brussel

Running title: Belgian recommendations for multiple myeloma treatment

Abstract

Since the introduction of novel therapeutic agents including thalidomide, lenalidomide and bortezomib, the prognosis of multiple myeloma (MM) has significantly improved. These agents have been incorporated into numerous treatment schedules for newly diagnosed as well as more advanced MM patients. Hence, the therapeutic options for MM have become more complex and subject to rapid changes. The multiple myeloma study group (MMSG) of the Belgian Hematological Society has established recommendations for the treatment of MM as based on an extensive review of the literature which is also summarized in this paper. The recommendations are the result of a consensus opinion between hematologists with experience in the field and representing most hematology centers in Belgium. Where applicable, reimbursement criteria are also taken into account. The consensus recommendations should be a reference for use by clinical hematologists in daily practice.

Key words: multiple myeloma, myeloma treatment, recommendations

1. Introduction

Multiple myeloma (MM) is a malignant plasma cell disorder characterized by a clonal proliferation of plasma cells in the bone marrow (1). The clinical course is variable with typical features including osteolytic bone lesions, anemia and the presence of monoclonal protein which can be detected as a M-component and/or free light chain in the serum and/or urine. Renal insufficiency occurs at some time point during the disease course in about 25% of patients (pts) and hypercalcemia may be present at diagnosis or at time of disease progression. In most pts, overt MM is preceded by a premalignant state defined as monoclonal gammopathy of undetermined significance (2). Also, MM can evolve over prolonged periods of time without symptoms or end-organ damage, defined as asymptomatic or smoldering MM and accounting for 15% of all cases (3). The MM incidence is estimated at 600 new cases per year in Belgium with a 2/1 male predominance. The median age at presentation is 65 years and 25% of newly diagnosed pts are older than 75 years. Over the past 5-10 years, the knowledge of the biology of MM has greatly increased, defining the disease as being heterogeneous with a large and variable number of cytogenetic and molecular abnormalities (4-6). Also, the interaction of the malignant plasma cells with their microenvironment is better understood (7). New drugs which interfere with this interaction such as thalidomide, lenalidomide and bortezomib have been introduced into clinical practice and have a dramatic impact on the prognosis of MM pts (8). Today, the life expectancy of an average MM patient is well over 5 years but despite this progress, the disease remains incurable. As the therapeutic options for MM expand rapidly, they become increasingly complicated. Also, reimbursement of new drugs is different in many countries. Therefore, country-specific recommendations may be useful to help clinical hematologists in their daily practice for the management of MM pts.

2. Methods

The members of the MM study group of the Belgian Hematological Society (BHS) are clinical hematologists with experience in the management of MM. Several meetings were organized to discuss the different aspects of diagnosis and treatment of MM. The discussions were based on extended reviews of the literature which were presented and subsequently summarized per item by one or two members of the group. After discussion, a consensus recommendation was agreed upon. Where applicable, comments were added with respect to reimbursement modalities in Belgium as of

December 1st 2009. Also, information regarding new developments in the management of MM was added, especially those related to the novel agents, thalidomide, lenalidomide and bortezomib. In this first part, the consensus recommendations for the treatment of MM were written down in a manuscript which was reviewed for approval by all members of the group. With respect to the treatment of MM, the level of evidence for the recommendations and the grading of the recommendations are summarized in **Table 1** and were based on previously used methods (9). In a therapeutic field which is expanding rapidly, the group emphasized the importance of including MM pts into clinical trials as much as possible.

RECOMMENDATION

In view of the ongoing advances in the treatment of myeloma, clinicians should make a maximum effort to include pts in clinical trials (level V, grade D).

3. Management of asymptomatic or smoldering myeloma

The overall risk of progression of asymptomatic or smoldering MM to symptomatic MM is 10% for the first 5 years, 3% per year for the following 5 years and 1% for the 10 years thereafter (3). The percentage of monoclonal plasma cells in the bone marrow ($\geq 10\%$) and the level of the M-component in the serum (≥ 3 g/dL) are major risk factors defining 3 categories for progression to MM at 15 years: 87% (both risk factors present), 70% (M-component < 3 g/dL) and 39% (M-component ≥ 3 g/dL). In the subset of pts with $\geq 10\%$ plasma cells in the bone marrow, the median time to progression is 2-3 years. Two randomised trials failed to show benefit from early treatment compared to therapy at time of symptomatic progression (10;11). Hence it can be recommended that smoldering MM pts should not be treated. The standard of care is observation alone with frequent follow-up, every 3-4 months (mths). In pts with otherwise untreated smoldering myeloma, the administration of pamidronate for up to 1 year had no impact on time to progression but resulted in a significant reduction (82% vs 40%) of skeletal events (12). The use of bisphosphonates in smoldering myeloma, without associated anti-myeloma therapy must be limited to selected pts, also taken into account the possible side effects of the bisphosphonates.

4. First-line treatment for symptomatic myeloma: general comments

The main issue related to initiating treatment in MM is related to whether or not the patient is eligible for autologous stem cell transplantation (ASCT). Melphalan 200 mg/m² followed by ASCT is still considered the most powerful therapy in MM, leading to a median progression-free survival (PFS) of 24 mths and a 5-year overall survival (OS) probability of 52%, in pts younger than 65 years (13). In addition, ASCT has become a relatively safe procedure today, with a low treatment related mortality of < 2% in most series. In general, pts above 65 years are usually less fit, are more likely to suffer multiple comorbidities and have not been included in trials examining the role of ASCT. Hence, there is no evidence that high dose melphalan is of benefit in pts older than 65 years. Besides age, other factors may also play a role including good performance status and absence of comorbidities. Some pts older than 65 may be fit enough to tolerate high-dose chemotherapy. Such pts can be eligible for ASCT, either as first-line treatment or at a more advanced stage of the disease. They should then be informed about the potential risks and benefits of ASCT as well as on the possibility of currently available alternative therapies including the novel agents.

5. First-line treatment in pts not eligible for ASCT

In contrast to the situation in younger pts, the 10-year survival rate in the elderly MM patient has only modestly changed over the past 2 decades: slightly improving to 10% for pts between 60 and 79 years and remaining unchanged to 5% for pts older than 80 years (14). These figures have now definitely improved through the introduction of the novel agents. The first-line approach to MM pts can be based on either the combination of melphalan (M) and prednisone (P) with the addition of a novel agent or combinations including dexamethasone (**Table 2**).

5.1. Melphalan and prednisone based regimens

5.1.1. Melphalan + prednisone + thalidomide

Oral (PO) melphalan+prednisone+daily thalidomide (MPT) has been compared with standard MP in 5 randomised trials of which 3 have been published to date (15-17). All five trials showed an advantage in overall response (OR) rate and PFS. The 2 trials of the Intergroupe Francophone du Myélome (IFM) also showed a significant prolongation (median of + 18 mths) of OS compared to MP (15;16). In the

IFM 99-06 study, the doses of M (0.25 mg/kg/d for 4 days) and P (2 mg/kg/d for 4 days) are identical to the doses used in MP. In the French MPT trials, the rates for OR, complete remission (CR), CR+ very good partial remission (VGPR) were, for pts between 65 and 75 years: 76%, 13%, and 47% and for those above 75 years 61%, 7%, 23%, respectively. Median PFS and OS for both groups were 24.1/27.5 mths and 51.6/45.3 mths, respectively. MPT can thus be considered as a new standard of care regimen for elderly MM pts. The average dose of thalidomide used in the Facon study was 200 mg per day and this dose can be recommended as a target dose in pts up to 75 years of age. In pts above 75 years, the recommended dose is 100 mg per day. The maximal duration of treatment is 12 x 6-weekly cycles and the median duration of treatment in most of the trials was 9-12 mths. In the Hulin study, using the lower dose of thalidomide, the median duration of treatment was 13.5 mths with dose reduction required in 19% of pts. The major toxicities of the MPT regimen, including the comparison with MP + bortezomib (MPV), are summarized in **Table 3**. The major problem with MPT is sensory polyneuropathy (PNP) which requires appropriate dose reductions and timely stop of the treatment whenever grade 2-3 neurotoxicity occurs (18). Toxicities are thalidomide dose-dependent and are more likely to occur in elderly pts. After 12 mths, more than 50% of the pts have polyneuropathy but mostly grade 1-2, with grade 3-4 in only 2-9% of cases. In the Hulin study, 53% of pts was withdrawn from the trial due to toxicity, mainly due to PNP, somnolence or other central nervous system-related symptoms (16). With the use of MPT, and thalidomide in general, thromboprophylaxis is recommended. Low-molecular weight heparin (LMWH) in a prophylactic dose is preferred at the start of the anti-myeloma treatment. LMWH can be replaced by low dose aspirin after 3-4 mths in responding pts and in the absence of other major risk factors such as previous thrombosis or prolonged immobilisation (reviewed in (19)). Thusfar, there is no indication that thalidomide maintenance after MPT has a beneficial impact on survival. Thalidomide as part of the MPT regimen is available and reimbursed in Belgium.

5.1.2. Melphalan + prednisone + bortezomib

In the MPV regimen, bortezomib (Velcade®) is administered as an IV bolus in a standard dose of 1.3 mg/m² on days 1, 4, 8, 11, 22, 25, 29, 32 of 6-weeks cycles for the first 4 cycles followed by the same bolus dose on days 1, 8, 22, 29 of 6-weeks cycles for the following 5 cycles. The VISTA study comparing MPV vs MP in pts older than 65 years or not eligible for ASCT showed a statistically

significant advantage for MPV in terms of OR rate (ORR) (71%), CR with negative immunofixation (30%), CR duration (24 mths), median time to progression (TTP) (24 mths) and OS (71% at 3 years) (20). The superiority of MPV was consistent across all prognostic subgroups, including pts above 75 years, those with high beta-2 microglobulin and/or adverse cytogenetics and those having renal impairment (creatinin clearance 30-60 ml/min). The median time to first response was only 6 weeks and the median time to CR was 4.2 mths. The regimen is relatively well tolerated and the toxicities are summarized in **Table 3**. In comparison to MP, there was an excess of 10% of severe adverse events (SAE) with MPV. Toxicity led to discontinuation of treatment in 10% of cases in both arms and an additional 19% of pts discontinued bortezomib and continued with MP alone. MPV has gastro-intestinal toxicity which is usually mild and manageable with anti-emetics and anti-diarrhea agents. As for MPT, the major problem is neuropathy which is sensorial but also associated with neuropathic pain. Dose reductions must be applied strictly if these complications occur. Upon dose reduction or stop of the bortezomib treatment, the PNP improved or disappeared in 74% of cases after a median of 2 mths. Of particular interest is that bortezomib requires no dose reductions in pts with renal impairment. In a subsequent analysis of the VISTA trial, it was shown that the higher response rates and prolonged time to progression for MPV compared to MP, were maintained in pts with creatinin clearance between 30 and 50 mL/min. Also, reversal of renal impairment (defined as increase of the creatinin clearance to > 60 mL/min) was observed in 44% of pts treated with MPV (21). Finally, the risk of deep venous thrombosis (DVT) in pts treated with MPV seems to be rather low. MPV is registered and reimbursed as a standard first-line treatment schedule in Belgium, for pts who are not eligible for ASCT.

5.1.3. MPT or MPV

Both MPT and MPV are reimbursed first-line regimens for pts not eligible for ASCT. Since there is no randomised comparison, no definite comments regarding the superiority of either one of the regimens in terms of efficacy can be drawn. Nevertheless, there are major differences in toxicity profile. Patients with pre-existing PNP are more likely to develop severe neurotoxicity which is more reversible after bortezomib. Those with previous thromboembolic events or major risk factors for thrombosis might also be safer with MPV. The activity and tolerability of MPV in pts with moderate renal impairment has been clearly demonstrated. Hence, MPV should be the treatment of choice in pts with renal impairment at diagnosis. Several studies suggest that bortezomib maintains activity in pts with adverse

cytogenetics (20;22;23). However, cytogenetics are rarely available at the start of treatment. On the other hand, bortezomib must be administered intravenously (IV) which requires more visits and more professional care. Hence, thalidomide may be preferred in less mobile pts. Also, pts with major intolerance to either one of the regimens should be offered the alternative one after adequate measures to reduce toxicity have failed, including dose reductions. Regardless of these considerations, it is clear that thalidomide and bortezomib have anti-myeloma activity without cross-resistance and hematologists should realize that premature switch to the alternative drug may withhold the patient from a potential active medication and this may have an adverse impact on his/her survival.

5.1.4. Melphalan and prednisone

The combination of PO melphalan (0.25 mg/kg/d d1-4) and prednisone (2 mg/kg/d d1-4) every 6 weeks, has long been the standard of care for elderly MM patients. A large meta-analysis showed that MP was equally effective compared to IV combinations of cytostatic drugs (24). However, the ORR (40-50%, with virtually no CR) and the OS (median of 30 mths) with MP are poor. Nevertheless, MP with appropriate dose reductions, may be a reasonable option in very old or frail pts, not able to tolerate the newer drug combinations. In patients above age 75 years, the dose of melphalan should be reduced to 0.2 mg/kg/d d1-4. The doses of melphalan in the MP schedule should be adapted to nadir cell count, bearing in mind that doses should be sufficient to cause some degree of fall of counts (9). Treatment with MP should be continued for a maximum of 12 x 6-weekly cycles or until maximum response (including stable disease) plus 3 mths (so called "plateau phase").

5.1.5. Melphalan + prednisone + lenalidomide

The combination of melphalan+prednisone with lenalidomide (Revlimid®) (MPR) was developed in a phase I-II study where melphalan was used in a dose of 0.18 mg/kg/d for 4 days, prednisone at 2 mg/kg/d for 4 days and lenalidomide at 10 mg per day during 21 days of a 4-weeks cycle (17). An interim analysis of a large phase III trial (MM-015) comparing MP with MPR and MPR followed by lenalidomide maintenance (10 mg per day during 21 days of a 4-weeks cycle) (MPR-R) was recently presented at the annual meeting of the American Society of Hematology (ASH) (25). After a median follow-up of only 9 mths, the MPR-R schedule led to a 50% reduced risk of progression as compared to MP. A landmark analysis after 9 cycles of MPR-R versus MPR showed a 75% improvement of PFS

for MPR-R emphasizing the importance of a continued treatment with lenalidomide as the main factor contributing to the superiority of the MPR-R regimen. Also, MPR-R was very well tolerated with only 5-10% grade 3-4 fatigue, venous thrombosis, skin rash and infections, without occurrence of severe PNP. Only 16% of pts had to discontinue the treatment due to toxicity. A longer follow-up is needed to establish the role of the MPR-R regimen as a new treatment modality in MM pts who are not candidates for ASCT.

5.2. Dexamethasone-based regimens

Dexamethasone in monotherapy and in the standard high-dosing of 40 mg per day on days 1-4, 9-12, 17-21 of a 28 or 35-days cycle, cannot be recommended in elderly pts because of excess toxicity (26). Nevertheless, dexamethasone is used in many combinations together with the novel agents. The combination of thalidomide (generally targeted at a dose of 200 mg/d) and high-dose dexamethasone (Dex) (thal+Dex) is too toxic for elderly pts. In a study including mostly elderly pts (median age 72 years), thal+Dex was inferior to MP in terms of OS (41.5 mths vs 49.4 mths) despite a better ORR (68% vs 50%) and this was related to increased toxicity (27). Cyclophosphamide can be added in the schedule to reduce the dosing of dexamethasone while maintaining a similar or even a superior anti-myeloma effect. The Medical Research Council (MRC) has been conducting a phase III trial comparing MP with CTDa ("a" stands for "attenuated") (cyclophosphamide 500 mg PO weekly, thalidomide 200 mg/d and dexamethasone 20 mg/d on days 1-4, 15-18 of a 28-days cycle). The ORR for CTDa was 82.5% (22.5% CR and 47,5% VGPR) and a survival benefit above MP could be shown (28). These data are promising but not mature enough to support firm recommendation at this time point. CTDa can be recommended as an optional first-line treatment regimen in elderly pts e.g. for those not tolerating melphalan due to hematological toxicity. Thalidomide in a first-line regimen combination is reimbursed in Belgium.

A randomised trial comparing the combination of lenalidomide (25 mg per day for 21 days of a 4-weeks cycle) with either low dose dexamethasone (len+dex) (dexamethasone 40 mg per day d1, 8, 15, 22 of a 28-days cycle) or high dose dexamethasone (len+Dex) (dose see above) showed superiority of the len+dex schedule, mainly because of increased toxicity related to high doses of dexamethasone (infections, deep venous thrombosis, generalized weakness) (29). After 4 courses of induction therapy, the ORR was 68.3% (24% CR/VGPR) and pts (median age 66 years) who continued on len+dex after

4 courses, remained on treatment for a median of 11.2 mths, reaching a 91% ORR (22% CR, 57% CR+VGPR) and a 50% 3-year PFS. The len+dex schedule was well tolerated with mainly hematological toxicity, 12% thrombotic events (no prophylaxis was given) and 9% infections or pneumonia. The survival at 2 years in pts above 65 yrs in the len+dex arm was 82%. Currently, a large scale European-USA phase III trial (MM-020/IFM 2007-01) is ongoing comparing MPT with the combination of len+dex and also assessing the interest of using lenalidomide as maintenance treatment. Newly diagnosed pts with adverse cytogenetics and treated with len+dex show comparable response rates but inferior median PFS (18.5 vs 36.5 mths, $p < 0.001$) (30). In the USA, len+dex is considered a standard first-line treatment for pts without adverse cytogenetics (31). In Belgium, lenalidomide is not reimbursed in first-line therapy for MM.

5.3. Maintenance therapy

Since complete remissions after conventional treatment are obtained in only a minority of pts, the meaning of “maintenance therapy” is most often “continued treatment” after a fixed number of primary treatment cycles. Evidence emerges from several phase III trials that continued treatment with lower doses of bortezomib or thalidomide, either alone or in combination (32;33) further improves response rate and response quality. Maintenance therapy with lenalidomide, which is most suitable for maintenance because of its low toxicity profile, showed promising results in the MM-015 trial (see above). However, for the time being, these data are not mature enough to allow recommendations for maintenance therapy after conventional primary treatment for MM.

RECOMMENDATION

Outside the context of a clinical trial, pts not eligible for ASCT should receive either MPT (level Ia, grade A) or MPV (level Ib, grade A) as standard first-line therapy. The choice between these 2 regimens must be made on an individualized basis and determined by anticipated (as based on risk factors) and observed toxicities. High doses of dexamethasone either in monotherapy or in combination are not recommended for elderly pts. Alternatives to MPT or MPV can be the combination of lenalidomide and low-dose dexamethasone (level II, grade B) or the CTDa schedule (level III, grade B).

6. First-line treatment for pts eligible for autologous stem cell transplantation

6.1. Autologous stem cell transplantation

Several randomised trials have established the role of high-dose melphalan (200 mg/m²) followed by ASCT as standard first-line treatment in pts with MM below the age of 60-65 years (13;34-36). ASCT results in a ORR of around 80%, a median time to progression (TTP) of 24 mths and an estimated 5-years OS rate of +/- 50%. The survival probability after ASCT is correlated with the quality of response obtained after ASCT and significantly better for pts achieving either CR or VGPR, in approximately 40% of cases. The addition of a second high-dose melphalan + ASCT improves survival furthermore but this advantage is significant only for pts not achieving CR/VGPR after the first transplantation (37). In pts with renal failure or severe comorbidities, the dose of melphalan before ASCT must be reduced to 100-140 mg/m².

6.2. Induction treatment before ASCT

Actual treatment in pts eligible for ASCT includes an induction phase of 3-4 mths in order to achieve a maximum degree of tumor reduction before stem cell harvest and transplantation. Before the introduction of the novel agents, the standard induction treatment before high dose melphalan was the combination of vincristine, adriamycin and dexamethasone (VAD) which resulted in a 50-60% response rate after 3-4 courses (38). The toxicities of VAD are mainly myelosuppression, alopecia and cardiac adverse events. Dexamethasone is inferior to VAD in terms of response rate, only around 40% (39). In terms of efficacy, the combination of thalidomide and high-dose dexamethasone (thal+Dex) is superior to dexamethasone alone and comparable to VAD with an ORR of around 70% but at the cost of more toxicity, especially DVT (+/- 15%) and PNP (5-10%). Mobilization eligibility and efficacy are similar after thal+Dex and VAD. Thusfar, there is no clear indication that the quality of response to either thal+Dex, VAD or dexamethasone alone has any impact on the outcome after ASCT. The importance of the response to induction treatment before ASCT was first demonstrated in a recently published Spanish trial, pts achieving PR or near CR after the same induction treatment including polychemotherapy had a 36% vs 52% probability of achieving CR after transplant (40). This study also confirms previous observations that CR after transplant translates into a significantly prolonged event-free survival (EFS) and OS. Today, at least 3 phase III prospective randomised trials investigate

the role of induction treatment including novel agents to improve response quality before and after transplant and subsequent transplant outcome. The combinations used in these trials are: bortezomib+dexamethasone (41;42), bortezomib+thalidomide+dexamethasone (VTD) (43), bortezomib+adriamycine +dexamethasone (PAD) (44;45). These combinations have led to high quality responses (\geq VGPR 42-62%, CR 5-31%) before and after ASCT (\geq VGPR 72-88%, CR 23-57%). At the most recent updates during the 2009 ASH meeting, significant prolonged PFS was noted in the French and the Italian studies. In the IFM 2005-01 trial, the median PFS was 36 mths for bortezomib + dexamethasone vs 30 mths for VAD ($p= 0.057$). The advantage in PFS was even more pronounced (41 mths vs 30 mths ($p< 0.001$)) for pts reaching at least VGPR after induction (42). In the GIMEMA study, the PFS at 30 mths was 76% for VTD versus 58% for TD ($p= 0.008$) (43). Of note is that in these studies, responses as well as benefit in terms of PFS were maintained in pts with adverse prognostic cytogenetic abnormalities including the t(4;14) and del 17p. The use of bortezomib has been studied in pts with impaired renal function at diagnosis. In a small study including 46 newly diagnosed pts with renal impairment, the first-line combination of bortezomib and dexamethasone led to complete and partial renal responses in 30% and 59% of cases, respectively, after a median of already 11 days (range 8-41 days) (46). Some pts could even be rescued from hemodialysis. On the other hand, there was no apparent increase in drug-related toxicity. Bortezomib is not reimbursed in Belgium in first-line in pts eligible for ASCT. In the US, len+dex was shown to be a good option prior to ASCT resulting in a 2-year PFS of 65% and a 3-year OS of 92% after transplant (29). These data support this combination as an option for induction treatment prior to ASCT, in pts without adverse cytogenetics (31). Lenalidomide is not reimbursed in first-line treatment of MM in Belgium.

6.3. Stem cell mobilization

Guidelines for stem cell mobilization in MM pts have been published recently (47). Stem cell mobilization can be done using G-CSF (5-10 mcg/kg SC) either alone or after chemotherapy (cyclophosphamide 2-4 g/m²) following induction treatment. There is a general consensus that a minimum target of 4 million CD34+ cells/kg and, if feasible, an average of 8-10 million CD34+ cells/kg should be collected. These targets would allow to perform at least 2 autografts in most pts. Risk factors for poor stem cell mobilization are advanced age, previous melphalan exposure, extensive prior therapy or prolonged disease duration and extensive radiotherapy to marrow bearing tissue. For

previously untreated patients receiving primary treatment, there is generally no problem for stem cell collection with G-CSF alone after VAD or thalidomide or bortezomib containing induction therapy. Prolonged treatment with lenalidomide may reduce mobilization efficiency (48;49) so that cyclophosphamide may be required for stem cell mobilization (50). Hence, stem cell collection is recommended early after the start of lenalidomide-based treatment regimens (after 3-4 courses). When stem cell mobilization appears difficult, the combined use of G-CSF with plerixafor may considerably improve mobilization efficiency (51;52). Plerixafor in combination with G-CSF is reimbursed in Belgium for MM pts with poor stem cell mobilization.

6.4. Maintenance or consolidation treatment after ASCT

There are at least 2 prospective trials evaluating the role of maintenance treatment after ASCT. In the French IFM trial, the use of thalidomide 200 mg per day, given after a single ASCT for a period of 12 mths, led to an increase of +/- 10% in the probability of OS at 4 years. The effect was mainly observed in pts with suboptimal response (< VGPR) after transplant (53). In a similar approach, Spencer et al. randomised post-ASCT pts between prednisone 50 mg every 2 days with or without thalidomide 100-200 mg per day for 12 mths (54). Thalidomide maintenance did improve the response quality for up to 8 mths after transplant and also led to a significant OS advantage. However, considerable toxicity was observed with 52% of pts developing PNP (10% grade 3-4), leading to premature discontinuation in 40% of cases. Both studies favor the use of thalidomide maintenance after ASCT which is more like a consolidation treatment with the major advantage of further improving response quality, which translates into a better survival.

RECOMMENDATION

Outside the context of a clinical trial, high-dose melphalan (200 mg/m²) followed by ASCT is standard as part of first-line therapy in pts below age 65 years without contraindications for this procedure (level Ia, grade A). Before ASCT, induction regimens including bortezomib and dexamethasone are recommended in all pts and most recommended in pts with adverse cytogenetics (level III, grade B) or severe renal failure (level II, grade B). Induction with lenalidomide + low-dose dexamethasone is an alternative option in pts without adverse cytogenetics (level II, grade B). After ASCT, in pts not reaching CR/VGPR within 2-3 mths,

consolidation treatment with thalidomide can be used in an attempt to improve response quality, until stable response or unacceptable toxicity or disease progression occurs (level Ia, grade A). Alternatively, or in case of contraindication for treatment with thalidomide, these pts can be offered a second ASCT, provided the first ASCT was well tolerated (level Ib, grade A). At present, either VAD or thalidomide in combination with dexamethasone-based regimens are available in Belgium and the preference for either one of these schedules should be made on an individual basis, taken into account their practicability and specific toxicities.

7. Treatment of relapsed and refractory myeloma

The new drugs thalidomide, bortezomib and lenalidomide have activity as single agents in relapsed and refractory MM. They have been incorporated in numerous combination regimens which can be used as salvage treatment in MM pts. Some salvage regimens which can be recommended at level I-II are summarized in **Table 4** and are described into more detail in the text below, with emphasis on efficacy. Optimal salvage treatment is dependent on several factors. First, there is the patient's age, physical condition and comorbidity. For example, less mobile pts would prefer to have an oral treatment and those with cardiac disease must not be exposed to anthracyclins. Prior toxicities may have an impact on the possibility to use novel agents. For example, severe polyneuropathy limits the use of thalidomide or bortezomib and a history of prior thromboembolic events may impose caution for the use of immunomodulatory agents. For patients with diabetes, a non-steroid containing regimen may be preferable. Response to previous treatment is also important. A prolonged response duration may justify retreatment with the same schedule, e.g. a second course of bortezomib or a second ASCT (see below). Cytogenetics may have an impact, e.g. the occurrence of a del 17p may increase patient's eligibility for experimental treatment. Finally, the presence of a HLA-identical donor, reimbursement criteria and patient's preferences may all interfere with the choice of an optimal salvage regimen.

7.1. High-dose dexamethasone

High-dose dexamethasone (40 mg/d for 4 days on d1, 9, 17 in a 28-days cycle) is effective in advanced MM with response rates of 18 to 27% and a median of 4-6 mths response duration (55-57). However, combination schedules are more efficacious and the use of dexamethasone as a single drug

should be limited to specific situations such as severe cytopenias, spinal cord compression, severe hypercalcemia and renal impairment.

7.2. Thalidomide-based salvage regimens

Thalidomide as a single agent in pts with relapsed disease has been shown to produce an ORR of 29% and a 1-year OS rate of 60% (58;59). The response rate is dose-related: 15% and 28% for 100 and 400 mg per day, respectively and when combined with dexamethasone in case of insufficient response. If combined upfront with dexamethasone, the ORR increases to 46%, responses are more rapid (within about a month) but the risk of thrombosis may increase to around 10% (60). Using lower doses of thalidomide (100 mg/d) and of dexamethasone (40 mg 4 days each month) is also relatively effective with a median PFS of 11 mths and more acceptable toxicity (61). Thalidomide is less active in pts with adverse cytogenetic abnormalities (62;63). Currently, no randomised study of thalidomide in pts with relapsed MM has been published. The combination in 3-weekly schedules of cyclophosphamide (50 mg PO qd or 300 mg/m² PO weekly or 2x 150 mg/m² d1-5), thalidomide (200-800 mg daily, increasing doses or intermittent administration 400 mg d1-5 and d14-18) and dexamethasone (40 mg per day for 4 days) (CTD) results in a ORR of around 60%, a median TTP of 10-12 mths and a 2-years PFS of 57% (64-66). In Belgium, thalidomide is reimbursed in the salvage setting.

7.3. Bortezomib-based salvage regimens

In the APEX trial, bortezomib (1.3 mg/m² qd IV bolus d1, 4, 8, 11 every 3 weeks) was shown to be superior to dexamethasone in a large-scale randomised phase III trial in relapsed/refractory MM with a 38% ORR (6% CR) and a 6 mths median PFS (56). Patients treated in second-line had a superior response rate as compared to those treated at a later stage of the disease (44% vs 34%) (67). The addition of dexamethasone (20 mg on the day and on the day after the administration of bortezomib) improves the ORR with 20-30% (68). Further improvement of ORR can be achieved by combining bortezomib and dexamethasone with cyclophosphamide, either daily (50 mg) or intermittently, hyperfractionated (300 mg/m² q 12 hrs times 6, d1-3) (69;70) or weekly (71). In relapsing pts with previous response (response duration > 6 mths) to bortezomib, a subsequent bortezomib-containing regimen can still be used, provided that no major intolerance had occurred during the first bortezomib

treatment, with an expected ORR of around 40% (72;73). In a phase III trial, the combination of bortezomib with liposomal pegylated doxorubicin proved to be superior to bortezomib alone in terms of response duration (+ 3 mths) and 15-mths survival rate (76 vs 65%) at the cost however of an increased toxicity (80 vs 64% grade 3/4 events) (74). This combination is a reasonable option for pts, in particular for situations where a steroid-free regimen is preferred and is reimbursed in Belgium as of second-line treatment up to a maximum of 8 cycles. Bortezomib has been incorporated in more complex schedules for the treatment of advanced pts such as the combination with thalidomide and dexamethasone (VTD) (75) or with melphalan, prednisone and cyclophosphamide (76). Finally, bortezomib is active in relapsed/refractory MM independently of the presence of adverse cytogenetics including del13 and t(4;14), known to be associated with bad prognosis with more conventional chemotherapy schedules, including high-dose melphalan (22;23). Bortezomib is generally given for 6-8 cycles, often with a dose reduction (e.g. once weekly) after 4 cycles. Several studies have confirmed the efficacy and absence of excess toxicity of bortezomib in MM pts with relapsed/refractory disease and with renal impairment (77-79). Bortezomib is reimbursed in Belgium, for a maximum of 8 cycles, as of second-line in the salvage setting.

7.4. Lenalidomide-based salvage regimens

In a multicenter, randomised phase II study in relapsed/refractory MM, lenalidomide as a single agent, showed activity in 25% of pts (14% CR/PR). In pts who did not respond to lenalidomide alone, an additional 29% responded when dexamethasone was added (80). Two randomised phase III studies have compared lenalidomide and high-dose dexamethasone to placebo and high-dose dexamethasone in pts with relapsed or refractory disease (55;57). Lenalidomide was administered at a dose of 25 mg/d for 21 days every 4 weeks and high-dose dexamethasone 40 mg on days 1-4, 9-12 and 17-20 for the first four cycles, and then on days 1-4 in subsequent cycles. Treatment was continued until the occurrence of disease progression or unacceptable toxic effects. In both studies, the combination of lenalidomide and high-dose dexamethasone was superior to high-dose dexamethasone alone in terms of ORR (60 vs 20%), median TTP (11 vs 5 mths) and median OS (30 vs 20 mths). Previous treatment with thalidomide or bortezomib or ASCT did not affect the response to lenalidomide. In a recent sub-analysis, patients with adverse cytogenetics showed comparable response rates and durations to pts without these abnormalities, with the exception of pts with deletion

of 17p (81). In another sub-analysis it appeared that pts treated in second-line had superior outcome (67 vs 57% ORR, 40 vs 28% CR+VGPR, median OS + 6 mths) as opposed to those treated at a later stage of their disease (82). Lenalidomide has been successfully combined with cyclophosphamide and dexamethasone (83) and with adriamycin and dexamethasone (84), but the data are not mature enough to make recommendations. In Belgium, lenalidomide is reimbursed as of second-line in the salvage setting, until progression of the disease.

7.5. Autologous stem cell transplantation

For pts with adequate stem cell reserve or cryopreserved hematopoietic stem cells, ASCT can also be a reasonable rescue treatment. High-dose melphalan is less active in case of adverse cytogenetics so that in the absence of t(4;14), t(14;16) or del17p, a first ASCT as a rescue treatment in pts with poor response to a first-line regimen is defensible, especially if the patient was not exposed yet to novel agents. After failure to VAD, ASCT led to a 92% ORR (20% CR) and a 1-year PFS of 70% (85). A second transplant can be envisaged, provided that the response to the first ASCT was of sufficient duration (e.g. more than 12-18 mths) (86).

RECOMMENDATION

Recommended salvage regimens which can be used as of second-line, are bortezomib with or without dexamethasone (up to 8 courses) (level Ib, grade A), lenalidomide+dexamethasone (until progression or unacceptable toxicity) (level Ia, grade A), thalidomide+dexamethasone (level II, grade B) and bortezomib+pegylated liposomal doxorubicin (up to 8 courses) (level Ib, grade A). The preference for one or the other regimen should be determined by previous treatment, comorbidities or risk factors for developing toxicities such as previous thromboembolism (bortezomib preferred over thalidomide or lenalidomide) or neuropathy (lenalidomide preferred over bortezomib or thalidomide) or adverse cytogenetics (bortezomib-including regimen preferred). As of third or beyond lines of treatment, combinations of these novel agents with or without chemotherapy which are published in highly-ranked peer-reviewed journals can be recommended (level II, grade B). It is preferable that such therapies be administered within specialized centers and under the supervision of recognized clinical hematologists (level V, grade D). The indication for a (first or second) ASCT as rescue

treatment must be based on cytogenetics, patient's comorbidities and previous response duration after first ASCT (level II, grade B).

8. Allogeneic stem cell transplantation

Allogeneic stem cell transplantation (alloSCT) with a standard myeloablative conditioning regimen is capable of inducing durable remissions in pts with myeloma (87). However, because of the very high treatment-related mortality (TRM) of 25-50%, this approach cannot be generally recommended as a first-line treatment option in myeloma pts. The use of reduced-intensity conditioning (RIC) regimens for allografting has reduced TRM but is still limited by a high relapse rate, particularly in MM pts (88). Several studies have shown that results of alloSCT in MM are poor after failure to previous ASCT or in case of chemoresistant disease (89). The combination of a first ASCT followed by a nonmyeloablative or reduced intensity alloSCT from an HLA-identical donor as a first-line treatment option has been the subject of several prospective trials. Some of these trials were aimed at comparing ASCT+alloSCT vs double autograft procedure. In the French trial, there was no benefit for alloSCT, but pts included had bad prognostic characteristics (90). In the Italian trial, alloSCT was superior, mostly due to a marked reduction in relapse rate (91). In this particular study, the CR rate after alloSCT was 55% and 66% of these CR's were durable after a median of 38 mths. In the Spanish trial, again there was no benefit of the auto+allo approach (92). Overall, these trials, including also the recently published GITMO update (93) show that the CR rate after auto+allo transplantation is high but not impressive (40-62%) and that graft-versus-host disease (24-43% >grade 1 acute, 36-74% extensive chronic) and relapse (39-56%) remain major challenges. On the other hand, TRM is remarkably low (11-18%) (**Table 5**). Developments in designing better types of RIC regimens should improve results of alloSCT in the future (94).

RECOMMENDATION

ASCT followed by RIC alloSCT is an acceptable treatment modality for selected MM pts but cannot be recommended as a first-line option, unless within the context of a clinical trial.

9. Role of radiotherapy

Local radiotherapy with a dose of 40 Grays (20 fractions) including 2 cm margins is the standard treatment for solitary plasmocytoma of the bone or extramedullary plasmocytoma. For lesion greater than 5 cm, the dose may be increased to 50 Grays. The use of helical tomotherapy may significantly reduce the dose to critical organs (95). Local radiotherapy, in association with systemic treatment including bisphosphonates, with a dose of 8-10 Grays as a single fraction is indicated in case of pathological bone fractures and to irradiate painful sites due to vertebral or other lesions (89).

Table 1. Levels of evidence and grading of recommendations

Type of evidence	
Level Ia	Meta-analysis of multiple, well-designed randomised controlled trials, published in a highly-ranked peer-reviewed journal or at least 2 well-designed controlled randomised trials, published in highly-ranked peer-reviewed journals.
Level Ib	One well-designed controlled randomised trial, published in a highly-ranked peer-reviewed journal.
Level II	At least one well-designed non-randomised study, including phase II trials and case-control studies
Level III	At least one well-designed quasi-experimental study, such as retrospective analysis, descriptive studies or obtained from meta-analysis or randomised controlled trials published in abstract form
Level IV	Expert committee reports, previously published guidelines
Level V	Expert consensus opinion from the authors
Grade of recommendation	
A	Evidence level Ia and Ib
B	Evidence level II and III
C	Evidence level IV
D	Evidence level V

Table 2. First-line schedules for pts not eligible for autologous stem cell transplantation

Schedule (reference)	Dosing	Response rate	Response duration	Level of recommendation
MPT (15)	Melphalan (PO) 0.25 mg/kg/d d1-4 Prednisone (PO) 2 mg/kg/d d1-4 Thalidomide (PO) 100-200 mg/d 12x 6-weekly cycles	ORR 61-76% (7-13% CR)	24-27.5 mths median PFS	Ia, grade A
MPV (20)	Melphalan (PO) 0.25 mg/kg/d d1-4 Prednisone (PO) 2 mg/kg/d d1-4 Bortezomib (IV) 1.3 mg/m ² d1, 4, 8, 11, 22, 25, 29, 32 (d1, 8, 22, 29 after 4 cycles) 12x 6-weekly cycles	ORR 71% (30% CR)	24 mths median TTP	Ib, grade A
Len+dex (29)	Lenalidomide (PO) 25 mg/d d1-21 dexamethasone (PO) 40 mg/d d1, 8, 15, 22 Until progression or unacceptable toxicity	57% CR+VGPR*	50% 3-year PFS*	Level II, grade B
CTDa (28)	Cyclophosphamide (PO) 500 mg weekly Thalidomide (PO) 200 mg/d Dexamethasone 20 mg (PO) d1-4 and d15-18	ORR 82.5% (22.5% CR)	NR	Level III, grade B

*PFS in pts continuing lenalidomide (Len) + low dose dexamethasone (len+dex) after initial response to a 4-course induction phase; the ORR after 4 courses of len+dex was 68.3%
Abbreviations: ORR = overall response rate; PFS = progression-free survival; CR = complete remission; VGPR = very good partial remission; NR = not reported

Table 3. Percentage of most relevant grade 3-4 toxicities of MPT and MPV regimens in pts 65-75 years.

	MPT	MPV
Neutropenia	48	40
Pneumonia	7	7
Herpes Zoster	2.5	3 (13)
Venous thromboembolism	12	1 (1)
Nausea-diarrhea	1-0	4-8 (48-46)
Sensory polyneuropathy	6	13 (44)
Neuralgia	0	9 (36)
Constipation	10	1 (37)
Somnolence/fatigue	8	8 (29)

Between () = overall toxicity (also including grade 1 and 2) (in %)
References: MPT (15) ; MPV (20)

Table 4. Salvage regimens for myeloma

Regimen (reference)	Response rate	Response duration (median)	Level of recommendation
Cyclophosphamide + thalidomide + dexamethasone (CTD) (64-66)	55-60% (10-15% CR)	10-12 mths TTP	Level II, grade B
Bortezomib (56)	30% (4% CR)	6 mths PFS	Level Ib, grade A
Bortezomib+dexamethasone (68)	47% (5% CR)	6 mths PFS	Level II, grade B
Bortezomib + cyclophosphamide + dexamethasone (69-71)	75% (31% CR)	7 mths PFS	Level II, grade B
Bortezomib+pegylated liposomal doxorubicin (74)	52% (4% CR)	9.3 mths TTP	Level Ib, grade A
Lenalidomide+ dexamethasone (55;57)	60% (15% CR)	11 mths TTP	Level Ib, grade A

Abbreviations: CR = complete remission; TTP = time to progression; PFS = progression-free survival

Table 5. Results of autologous followed by non-myeloablative or reduced intensity allogeneic stem cell transplantation

Center or group (reference)	n	CR%	Fol up (med)	AGVHD ≥II	CGVHD extensive	TRM	Relapse rate	OS (5 yrs)
IFM (90)	46	33	28 mths	24%	36%	11%	56.5%	44%*
Seattle (96)	102	62	6.3 yrs	42%	74%	18%	55%	64%
GITMO (93)	100	53	5 yrs	38%	50%	11%	44%	65%
PETHEMA (92)	25	40	5.2 yrs	32%	66%	16%	39%	62%

Donors were HLA-identical siblings in all studies.

Conditioning regimens were: busulfan+fludarabine+ATG (IFM), low-dose TBI (Seattle, GITMO) and fludarabine+melphalan (PETHEMA)

*30% after med fol up of 56 mths; in the IFM study, only pts with bad prognostic features were included (high beta-2 microglobulin and del 13)

Abbreviations: AGVHD/CGVHD = acute/chronic graft-versus-host disease; CR = complete remission; TRM = treatment-related mortality; OS = overall survival

10. References

- (1) Kyle RA, Rajkumar SV. Multiple myeloma. *Blood* 2008; 111(6):2962-2972.
- (2) Landgren O, Kyle RA, Pfeiffer RM, Katzmann JA, Caporaso NE, Hayes RB et al. Monoclonal gammopathy of undetermined significance (MGUS) precedes multiple myeloma: a prospective study. *Blood* 2009.
- (3) Kyle RA, Remstein ED, Therneau TM, Dispenzieri A, Kurtin PJ, Hodnefield JM et al. Clinical course and prognosis of smoldering (asymptomatic) multiple myeloma. *N Engl J Med* 2007; 356(25):2582-2590.
- (4) Avet-Loiseau H. Role of genetics in prognostication in myeloma. *Best Pract Res Clin Haematol* 2007; 20(4):625-635.
- (5) Hideshima T, Mitsiades C, Tonon G, Richardson PG, Anderson KC. Understanding multiple myeloma pathogenesis in the bone marrow to identify new therapeutic targets. *Nat Rev Cancer* 2007; 7(8):585-598.
- (6) Terpos E, Eleutherakis-Papaiakovou V, Dimopoulos MA. Clinical implications of chromosomal abnormalities in multiple myeloma. *Leuk Lymphoma* 2006; 47(5):803-814.
- (7) Podar K, Chauhan D, Anderson KC. Bone marrow microenvironment and the identification of new targets for myeloma therapy. *Leukemia* 2009; 23(1):10-24.
- (8) Kumar SK, Rajkumar SV, Dispenzieri A, Lacy MQ, Hayman SR, Buadi FK et al. Improved survival in multiple myeloma and the impact of novel therapies. *Blood* 2008; 111(5):2516-2520.
- (9) Smith A, Wisloff F, Samson D. Guidelines on the diagnosis and management of multiple myeloma 2005. *Br J Haematol* 2006; 132(4):410-451.
- (10) Grignani G, Gobbi PG, Formisano R, Pieresca C, Ucci G, Brugnatelli S et al. A prognostic index for multiple myeloma. *Br J Cancer* 1996; 73(9):1101-1107.
- (11) Hjorth M, Hellquist L, Holmberg E, Magnusson B, Rodjer S, Westin J. Initial versus deferred melphalan-prednisone therapy for asymptomatic multiple myeloma stage I--a randomized study. Myeloma Group of Western Sweden. *Eur J Haematol* 1993; 50(2):95-102.
- (12) Musto P, Falcone A, Sanpaolo G, Bodenizza C, Cascavilla N, Melillo L et al. Pamidronate reduces skeletal events but does not improve progression-free survival in early-stage untreated myeloma: results of a randomized trial. *Leuk Lymphoma* 2003; 44(9):1545-1548.
- (13) Attal M, Harousseau JL, Stoppa AM, Sotto JJ, Fuzibet JG, Rossi JF et al. A prospective, randomized trial of autologous bone marrow transplantation and chemotherapy in multiple myeloma. Intergroupe Francais du Myelome. *N Engl J Med* 1996; 335(2):91-97.
- (14) Brenner H, Gondos A, Pulte D. Recent major improvement in long-term survival of younger patients with multiple myeloma. *Blood* 2008; 111(5):2521-2526.
- (15) Facon T, Mary JY, Hulin C, Benboubker L, Attal M, Pegourie B et al. Melphalan and prednisone plus thalidomide versus melphalan and prednisone alone or reduced-intensity autologous stem cell transplantation in elderly patients with multiple myeloma (IFM 99-06): a randomised trial. *Lancet* 2007; 370(9594):1209-1218.
- (16) Hulin C, Facon T, Rodon P, Pegourie B, Benboubker L, Doyen C et al. Efficacy of melphalan and prednisone plus thalidomide in patients older than 75 years with newly diagnosed multiple myeloma: IFM 01/01 trial. *J Clin Oncol* 2009; 27(22):3664-3670.

- (17) Palumbo A, Falco P, Corradini P, Falcone A, Di Raimondo F, Giuliani N et al. Melphalan, prednisone, and lenalidomide treatment for newly diagnosed myeloma: a report from the GIMEMA--Italian Multiple Myeloma Network. *J Clin Oncol* 2007; 25(28):4459-4465.
- (18) Diamond TH, Hartwell T, Clarke W, Manoharan A. Percutaneous vertebroplasty for acute vertebral body fracture and deformity in multiple myeloma: a short report. *Br J Haematol* 2004; 124(4):485-487.
- (19) Palumbo A, Rajkumar SV, Dimopoulos MA, Richardson PG, San Miguel J, Barlogie B et al. Prevention of thalidomide- and lenalidomide-associated thrombosis in myeloma. *Leukemia* 2008; 22(2):414-423.
- (20) San Miguel JF, Schlag R, Khuageva NK, Dimopoulos MA, Shpilberg O, Kropff M et al. Bortezomib plus melphalan and prednisone for initial treatment of multiple myeloma. *N Engl J Med* 2008; 359(9):906-917.
- (21) Dimopoulos MA, Richardson PG, Schlag R, Khuageva NK, Shpilberg O, Kastiris E et al. VMP (Bortezomib, Melphalan, and Prednisone) Is Active and Well Tolerated in Newly Diagnosed Patients With Multiple Myeloma With Moderately Impaired Renal Function, and Results in Reversal of Renal Impairment: Cohort Analysis of the Phase III VISTA Study. *J Clin Oncol* 2009.
- (22) Chang H, Trieu Y, Qi X, Xu W, Stewart KA, Reece D. Bortezomib therapy response is independent of cytogenetic abnormalities in relapsed/refractory multiple myeloma. *Leuk Res* 2007; 31(6):779-782.
- (23) Sagaster V, Ludwig H, Kaufmann H, Odelga V, Zojer N, Ackermann J et al. Bortezomib in relapsed multiple myeloma: response rates and duration of response are independent of a chromosome 13q-deletion. *Leukemia* 2007; 21(1):164-168.
- (24) Combination chemotherapy versus melphalan plus prednisone as treatment for multiple myeloma: an overview of 6,633 patients from 27 randomized trials. Myeloma Trialists' Collaborative Group. *J Clin Oncol* 1998; 16(12):3832-3842.
- (25) Palumbo A, Dimopoulos MA, Delforge M, Kropff M, Foa R, Yu Z et al. A Phase III Study to Determine the Efficacy and Safety of Lenalidomide in Combination with Melphalan and Prednisone (MPR) in Elderly Patients with Newly Diagnosed Multiple Myeloma. *ASH Annual Meeting Abstracts* 2009; 114(22):613.
- (26) Facon T, Mary JY, Pegourie B, Attal M, Renaud M, Sadoun A et al. Dexamethasone-based regimens versus melphalan-prednisone for elderly multiple myeloma patients ineligible for high-dose therapy. *Blood* 2006; 107(4):1292-1298.
- (27) Ludwig H, Hajek R, Tothova E, Drach J, Adam Z, Labar B et al. Thalidomide-dexamethasone compared with melphalan-prednisolone in elderly patients with multiple myeloma. *Blood* 2009; 113(15):3435-3442.
- (28) Morgan GJ, Davies FE, Gregory WM, Bell SE, Szubert AJ, Cocks K et al. The Addition of Thalidomide to the Induction Treatment of Newly Presenting Myeloma Patients Increases the CR Rate Which Is Likely to Translate Into Improved PFS and OS. *ASH Annual Meeting Abstracts* 2009; 114(22):352.
- (29) Rajkumar SV, Jacobus S, Callander NS, Fonseca R, Vesole DH, Williams ME et al. Lenalidomide plus high-dose dexamethasone versus lenalidomide plus low-dose dexamethasone as initial therapy for newly diagnosed multiple myeloma: an open-label randomised controlled trial. *Lancet Oncol* 2009.
- (30) Kapoor P, Kumar S, Fonseca R, Lacy MQ, Witzig TE, Hayman SR et al. Impact of risk stratification on outcome among patients with multiple myeloma receiving initial therapy with lenalidomide and dexamethasone. *Blood* 2009; 114(3):518-521.

- (31) Dispenzieri A, Rajkumar SV, Gertz MA, Fonseca R, Lacy MQ, Bergsagel PL et al. Treatment of newly diagnosed multiple myeloma based on Mayo Stratification of Myeloma and Risk-adapted Therapy (mSMART): consensus statement. *Mayo Clin Proc* 2007; 82(3):323-341.
- (32) Palumbo A, Bringhen S, Rossi D, Ria R, Offidani M, Patriarca F et al. Bortezomib, Melphalan, Prednisone and Thalidomide (VMPT) Followed by Maintenance with Bortezomib and Thalidomide for Initial Treatment of Elderly Multiple Myeloma Patients. *ASH Annual Meeting Abstracts* 2009; 114(22):128.
- (33) Mateos MV, Oriol A, Martinez J, Cibeira MT, Gutierrez NC, Terol MJ et al. A Prospective, Multicenter, Randomized, Trial of Bortezomib/Melphalan/Prednisone (VMP) Versus Bortezomib/Thalidomide/Prednisone (VTP) as Induction Therapy Followed by Maintenance Treatment with Bortezomib/Thalidomide (VT) Versus Bortezomib/Prednisone (VP) in Elderly Untreated Patients with Multiple Myeloma Older Than 65 Years. *ASH Annual Meeting Abstracts* 2009; 114(22):3.
- (34) Child JA, Morgan GJ, Davies FE, Owen RG, Bell SE, Hawkins K et al. High-dose chemotherapy with hematopoietic stem-cell rescue for multiple myeloma. *N Engl J Med* 2003; 348(19):1875-1883.
- (35) Koreth J, Cutler CS, Djulbegovic B, Behl R, Schlossman RL, Munshi NC et al. High-dose therapy with single autologous transplantation versus chemotherapy for newly diagnosed multiple myeloma: A systematic review and meta-analysis of randomized controlled trials. *Biol Blood Marrow Transplant* 2007; 13(2):183-196.
- (36) Levy V, Katsahian S, Femand JP, Mary JY, Chevret S. A meta-analysis on data from 575 patients with multiple myeloma randomly assigned to either high-dose therapy or conventional therapy. *Medicine (Baltimore)* 2005; 84(4):250-260.
- (37) Attal M, Harousseau JL, Facon T, Guilhot F, Doyen C, Fuzibet JG et al. Single versus double autologous stem-cell transplantation for multiple myeloma. *N Engl J Med* 2003; 349(26):2495-2502.
- (38) Cavo M, Zamagni E, Tosi P, Tacchetti P, Cellini C, Cangini D et al. Superiority of thalidomide and dexamethasone over vincristine-doxorubicin-dexamethasone (VAD) as primary therapy in preparation for autologous transplantation for multiple myeloma. *Blood* 2005; 106(1):35-39.
- (39) Rajkumar SV, Rosinol L, Hussein M, Catalano J, Jedrzejczak W, Lucy L et al. Multicenter, randomized, double-blind, placebo-controlled study of thalidomide plus dexamethasone compared with dexamethasone as initial therapy for newly diagnosed multiple myeloma. *J Clin Oncol* 2008; 26(13):2171-2177.
- (40) Lahuerta JJ, Mateos MV, Martinez-Lopez J, Rosinol L, Sureda A, de la RJ et al. Influence of pre- and post-transplantation responses on outcome of patients with multiple myeloma: sequential improvement of response and achievement of complete response are associated with longer survival. *J Clin Oncol* 2008; 26(35):5775-5782.
- (41) Harousseau JL, Attal M, Leleu X, Troncy J, Pegourie B, Stoppa AM et al. Bortezomib plus dexamethasone as induction treatment prior to autologous stem cell transplantation in patients with newly diagnosed multiple myeloma: results of an IFM phase II study. *Haematologica* 2006; 91(11):1498-1505.
- (42) Harousseau JL, Avet-Loiseau H, Facon T, Attal M, Doyen C, Hulin C et al. Bortezomib Plus Dexamethasone (VD) Versus Reduced-dose bortezomib Plus Thalidomide Plus Dexamethasone (vTD) as Induction Treatment Prior to Autologous Stem-Cell Transplantation (ASCT) in Newly Diagnosed Multiple Myeloma (MM). *ASH Annual Meeting Abstracts* 2009; 114(22):354.
- (43) Cavo M, Tacchetti P, Patriarca F, Petrucci MT, Pantani L, Galli M et al. A Phase III Study of Double Autotransplantation Incorporating Bortezomib-Thalidomide-Dexamethasone (VTD) or

Thalidomide-Dexamethasone (TD) for Multiple Myeloma: Superior Clinical Outcomes with VTD Compared to TD. ASH Annual Meeting Abstracts 2009; 114(22):351.

- (44) Lokhorst HM, Schmidt-Wolf I, Sonneveld P, van der HB, Martin H, Barge R et al. Thalidomide in induction treatment increases the very good partial response rate before and after high-dose therapy in previously untreated multiple myeloma. *Haematologica* 2008; 93(1):124-127.
- (45) Sonneveld P, van der Holt B, Schmidt-Wolf IGH, Bertsch U, Jarari Le, Salwender HJ et al. First Analysis of HOVON-65/GMMG-HD4 Randomized Phase III Trial Comparing Bortezomib, Adriamycin, Dexamethasone (PAD) Vs VAD as Induction Treatment Prior to High Dose Melphalan (HDM) in Patients with Newly Diagnosed Multiple Myeloma (MM). ASH Annual Meeting Abstracts 2008; 112(11):653.
- (46) Dimopoulos MA, Roussou M, Gavriatopoulou M, Zagouri F, Migkou M, Matsouka C et al. Reversibility of renal impairment in patients with multiple myeloma treated with bortezomib-based regimens: identification of predictive factors. *Clin Lymphoma Myeloma* 2009; 9(4):302-306.
- (47) Giralt S, Stadtmauer EA, Harousseau JL, Palumbo A, Bensinger W, Comenzo RL et al. International myeloma working group (IMWG) consensus statement and guidelines regarding the current status of stem cell collection and high-dose therapy for multiple myeloma and the role of plerixafor (AMD 3100). *Leukemia* 2009; 23(10):1904-1912.
- (48) Paripati H, Stewart AK, Cabou S, Dueck A, Zepeda VJ, Pirooz N et al. Compromised stem cell mobilization following induction therapy with lenalidomide in myeloma. *Leukemia* 2008; 22(6):1282-1284.
- (49) Kumar S, Dispenzieri A, Lacy MQ, Hayman SR, Buadi FK, Gastineau DA et al. Impact of lenalidomide therapy on stem cell mobilization and engraftment post-peripheral blood stem cell transplantation in patients with newly diagnosed myeloma. *Leukemia* 2007; 21(9):2035-2042.
- (50) Mark T, Stern J, Furst JR, Jayabalan D, Zafar F, LaRow A et al. Stem cell mobilization with cyclophosphamide overcomes the suppressive effect of lenalidomide therapy on stem cell collection in multiple myeloma. *Biol Blood Marrow Transplant* 2008; 14(7):795-798.
- (51) Grignani G, Perissinotto E, Cavalloni G, Carnevale SF, Aglietta M. Clinical use of AMD3100 to mobilize CD34+ cells in patients affected by non-Hodgkin's lymphoma or multiple myeloma. *J Clin Oncol* 2005; 23(16):3871-3872.
- (52) Flomenberg N, Devine SM, Dipersio JF, Liesveld JL, McCarty JM, Rowley SD et al. The use of AMD3100 plus G-CSF for autologous hematopoietic progenitor cell mobilization is superior to G-CSF alone. *Blood* 2005; 106(5):1867-1874.
- (53) Attal M, Harousseau JL, Leyvraz S, Doyen C, Hulin C, Benboubker L et al. Maintenance therapy with thalidomide improves survival in patients with multiple myeloma. *Blood* 2006; 108(10):3289-3294.
- (54) Spencer A, Prince HM, Roberts AW, Prosser IW, Bradstock KF, Coyle L et al. Consolidation therapy with low-dose thalidomide and prednisolone prolongs the survival of multiple myeloma patients undergoing a single autologous stem-cell transplantation procedure. *J Clin Oncol* 2009; 27(11):1788-1793.
- (55) Dimopoulos M, Spencer A, Attal M, Prince HM, Harousseau JL, Dmoszynska A et al. Lenalidomide plus dexamethasone for relapsed or refractory multiple myeloma. *N Engl J Med* 2007; 357(21):2123-2132.
- (56) Richardson PG, Sonneveld P, Schuster MW, Irwin D, Stadtmauer EA, Facon T et al. Bortezomib or high-dose dexamethasone for relapsed multiple myeloma. *N Engl J Med* 2005; 352(24):2487-2498.

- (57) Weber DM, Chen C, Niesvizky R, Wang M, Belch A, Stadtmauer EA et al. Lenalidomide plus dexamethasone for relapsed multiple myeloma in North America. *N Engl J Med* 2007; 357(21):2133-2142.
- (58) Glasmacher A, Hahn C, Hoffmann F, Naumann R, Goldschmidt H, Lilienfeld-Toal M et al. A systematic review of phase-II trials of thalidomide monotherapy in patients with relapsed or refractory multiple myeloma. *Br J Haematol* 2006; 132(5):584-593.
- (59) Singhal S, Mehta J, Desikan R, Ayers D, Roberson P, Eddlemon P et al. Antitumor activity of thalidomide in refractory multiple myeloma. *N Engl J Med* 1999; 341(21):1565-1571.
- (60) Lilienfeld-Toal M, Hahn-Ast C, Furkert K, Hoffmann F, Naumann R, Bargou R et al. A systematic review of phase II trials of thalidomide/dexamethasone combination therapy in patients with relapsed or refractory multiple myeloma. *Eur J Haematol* 2008; 81(4):247-252.
- (61) Palumbo A, Bertola A, Falco P, Rosato R, Cavallo F, Giaccone L et al. Efficacy of low-dose thalidomide and dexamethasone as first salvage regimen in multiple myeloma. *Hematol J* 2004; 5(4):318-324.
- (62) Barlogie B, Desikan R, Eddlemon P, Spencer T, Zeldis J, Munshi N et al. Extended survival in advanced and refractory multiple myeloma after single-agent thalidomide: identification of prognostic factors in a phase 2 study of 169 patients. *Blood* 2001; 98(2):492-494.
- (63) van Rhee F, Bolejack V, Hollmig K, Pineda-Roman M, Anaissie E, Epstein J et al. High serum-free light chain levels and their rapid reduction in response to therapy define an aggressive multiple myeloma subtype with poor prognosis. *Blood* 2007; 110(3):827-832.
- (64) Dimopoulos MA, Hamilos G, Zomas A, Gika D, Efstathiou E, Grigoraki V et al. Pulsed cyclophosphamide, thalidomide and dexamethasone: an oral regimen for previously treated patients with multiple myeloma. *Hematol J* 2004; 5(2):112-117.
- (65) Garcia-Sanz R, Gonzalez-Porras JR, Hernandez JM, Polo-Zarzuela M, Sureda A, Barrenetxea C et al. The oral combination of thalidomide, cyclophosphamide and dexamethasone (ThaCyDex) is effective in relapsed/refractory multiple myeloma. *Leukemia* 2004; 18(4):856-863.
- (66) Kyriakou C, Thomson K, D'Sa S, Flory A, Hanslip J, Goldstone AH et al. Low-dose thalidomide in combination with oral weekly cyclophosphamide and pulsed dexamethasone is a well tolerated and effective regimen in patients with relapsed and refractory multiple myeloma. *Br J Haematol* 2005; 129(6):763-770.
- (67) Richardson PG, Sonneveld P, Schuster M, Irwin D, Stadtmauer E, Facon T et al. Extended follow-up of a phase 3 trial in relapsed multiple myeloma: final time-to-event results of the APEX trial. *Blood* 2007; 110(10):3557-3560.
- (68) Jagannath S, Richardson PG, Barlogie B, Berenson JR, Singhal S, Irwin D et al. Bortezomib in combination with dexamethasone for the treatment of patients with relapsed and/or refractory multiple myeloma with less than optimal response to bortezomib alone. *Haematologica* 2006; 91(7):929-934.
- (69) Kropff M, Bisping G, Schuck E, Liebis P, Lang N, Hentrich M et al. Bortezomib in combination with intermediate-dose dexamethasone and continuous low-dose oral cyclophosphamide for relapsed multiple myeloma. *Br J Haematol* 2007; 138(3):330-337.
- (70) Kropff MH, Lang N, Bisping G, Domine N, Innig G, Hentrich M et al. Hyperfractionated cyclophosphamide in combination with pulsed dexamethasone and thalidomide (HyperCDT) in primary refractory or relapsed multiple myeloma. *Br J Haematol* 2003; 122(4):607-616.
- (71) Davies FE, Wu P, Jenner M, Srikanth M, Saso R, Morgan GJ. The combination of cyclophosphamide, velcade and dexamethasone induces high response rates with

- comparable toxicity to velcade alone and velcade plus dexamethasone. *Haematologica* 2007; 92(8):1149-1150.
- (72) Wolf J, Richardson PG, Schuster M, LeBlanc A, Walters IB, Battleman DS. Utility of bortezomib retreatment in relapsed or refractory multiple myeloma patients: a multicenter case series. *Clin Adv Hematol Oncol* 2008; 6(10):755-760.
- (73) Conner TM, Doan QD, Walters IB, LeBlanc AL, Beveridge RA. An observational, retrospective analysis of retreatment with bortezomib for multiple myeloma. *Clin Lymphoma Myeloma* 2008; 8(3):140-145.
- (74) Orlowski RZ, Nagler A, Sonneveld P, Blade J, Hajek R, Spencer A et al. Randomized phase III study of pegylated liposomal doxorubicin plus bortezomib compared with bortezomib alone in relapsed or refractory multiple myeloma: combination therapy improves time to progression. *J Clin Oncol* 2007; 25(25):3892-3901.
- (75) Pineda-Roman M, Zangari M, van Rhee F, Anaissie E, Szymonifka J, Hoering A et al. VTD combination therapy with bortezomib-thalidomide-dexamethasone is highly effective in advanced and refractory multiple myeloma. *Leukemia* 2008; 22(7):1419-1427.
- (76) Palumbo A, Ambrosini MT, Benevolo G, Pregno P, Pescosta N, Callea V et al. Bortezomib, melphalan, prednisone, and thalidomide for relapsed multiple myeloma. *Blood* 2007; 109(7):2767-2772.
- (77) Blade J, Sonneveld P, San Miguel JF, Sutherland HJ, Hajek R, Nagler A et al. Pegylated liposomal doxorubicin plus bortezomib in relapsed or refractory multiple myeloma: efficacy and safety in patients with renal function impairment. *Clin Lymphoma Myeloma* 2008; 8(6):352-355.
- (78) Roussou M, Kastiris E, Migkou M, Psimenou E, Grapsa I, Matsouka C et al. Treatment of patients with multiple myeloma complicated by renal failure with bortezomib-based regimens. *Leuk Lymphoma* 2008; 49(5):890-895.
- (79) San Miguel JF, Richardson PG, Sonneveld P, Schuster MW, Irwin D, Stadtmauer EA et al. Efficacy and safety of bortezomib in patients with renal impairment: results from the APEX phase 3 study. *Leukemia* 2008; 22(4):842-849.
- (80) Richardson PG, Blood E, Mitsiades CS, Jagannath S, Zeldenrust SR, Alsina M et al. A randomized phase 2 study of lenalidomide therapy for patients with relapsed or relapsed and refractory multiple myeloma. *Blood* 2006; 108(10):3458-3464.
- (81) Reece D, Song KW, Fu T, Roland B, Chang H, Horsman DE et al. Influence of cytogenetics in patients with relapsed or refractory multiple myeloma treated with lenalidomide plus dexamethasone: adverse effect of deletion 17p13. *Blood* 2009.
- (82) Stadtmauer EA, Weber DM, Niesvizky R, Belch A, Prince MH, San Miguel JF et al. Lenalidomide in combination with dexamethasone at first relapse in comparison with its use as later salvage therapy in relapsed or refractory multiple myeloma. *Eur J Haematol* 2009; 82(6):426-432.
- (83) Morgan GJ, Schey SA, Wu P, Srikanth M, Phekoo KJ, Jenner M et al. Lenalidomide (Revlimid), in combination with cyclophosphamide and dexamethasone (RCD), is an effective and tolerated regimen for myeloma patients. *Br J Haematol* 2007; 137(3):268-269.
- (84) Knop S, Gerecke C, Liebisch P, Topp MS, Platzbecker U, Sezer O et al. Lenalidomide, adriamycin, and dexamethasone (RAD) in patients with relapsed and refractory multiple myeloma: a report from the German Myeloma Study Group DSMM (Deutsche Studiengruppe Multiples Myelom). *Blood* 2009; 113(18):4137-4143.

- (85) Kumar S, Lacy MQ, Dispenzieri A, Rajkumar SV, Fonseca R, Geyer S et al. High-dose therapy and autologous stem cell transplantation for multiple myeloma poorly responsive to initial therapy. *Bone Marrow Transplant* 2004; 34(2):161-167.
- (86) Fermand JP, Ravaud P, Chevret S, Divine M, Leblond V, Belanger C et al. High-dose therapy and autologous peripheral blood stem cell transplantation in multiple myeloma: up-front or rescue treatment? Results of a multicenter sequential randomized clinical trial. *Blood* 1998; 92(9):3131-3136.
- (87) Bjorkstrand BB, Ljungman P, Svensson H, Hermans J, Alegre A, Apperley J et al. Allogeneic bone marrow transplantation versus autologous stem cell transplantation in multiple myeloma: a retrospective case-matched study from the European Group for Blood and Marrow Transplantation. *Blood* 1996; 88(12):4711-4718.
- (88) Giralt S, Aleman A, Anagnostopoulos A, Weber D, Khouri I, Anderlini P et al. Fludarabine/melphalan conditioning for allogeneic transplantation in patients with multiple myeloma. *Bone Marrow Transplant* 2002; 30(6):367-373.
- (89) Einsele H, Schafer HJ, Hebart H, Bader P, Meisner C, Plasswilm L et al. Follow-up of patients with progressive multiple myeloma undergoing allografts after reduced-intensity conditioning. *Br J Haematol* 2003; 121(3):411-418.
- (90) Garban F, Attal M, Michallet M, Hulin C, Bourhis JH, Yakoub-Agha I et al. Prospective comparison of autologous stem cell transplantation followed by dose-reduced allograft (IFM99-03 trial) with tandem autologous stem cell transplantation (IFM99-04 trial) in high-risk de novo multiple myeloma. *Blood* 2006; 107(9):3474-3480.
- (91) Bruno B, Rotta M, Patriarca F, Mordini N, Allione B, Carnevale-Schianca F et al. A comparison of allografting with autografting for newly diagnosed myeloma. *N Engl J Med* 2007; 356(11):1110-1120.
- (92) Rosinol L, Perez-Simon JA, Sureda A, de la RJ, de Arriba F, Lahuerta JJ et al. A prospective PETHEMA study of tandem autologous transplantation versus autograft followed by reduced-intensity conditioning allogeneic transplantation in newly diagnosed multiple myeloma. *Blood* 2008; 112(9):3591-3593.
- (93) Bruno B, Rotta M, Patriarca F, Mattei D, Allione B, Carnevale-Schianca F et al. Nonmyeloablative allografting for newly diagnosed multiple myeloma: the experience of the Gruppo Italiano Trapianti di Midollo. *Blood* 2009; 113(14):3375-3382.
- (94) Bensinger WI. Role of autologous and allogeneic stem cell transplantation in myeloma. *Leukemia* 2009; 23(3):442-448.
- (95) Chargari C, Kirova YM, Zefkili S, Causa L, Amessis M, Dendale R et al. Solitary plasmacytoma: improvement in critical organs sparing by means of helical tomotherapy. *Eur J Haematol* 2009.
- (96) Rotta M, Storer BE, Sahebi F, Shizuru JA, Bruno B, Lange T et al. Long-term outcome of patients with multiple myeloma after autologous hematopoietic cell transplantation and nonmyeloablative allografting. *Blood* 2009; 113(14):3383-3391.